
Research Article
Energy Integration in Wastewater Treatment Plants by
Anaerobic Digestion of Urban Waste: A Process Design and
Simulation Study

Rocio Vicentin , Fernando Fdz-Polanco , and Maria Fdz-Polanco

Department of Chemical Engineering and Environmental Technology, University of Valladolid, C/Dr. Mergelina s/n,
47011 Valladolid, Spain

Correspondence should be addressed to Rocio Vicentin; rocio.vicentin@gmail.com

Received 1 November 2018; Revised 21 January 2019; Accepted 17 February 2019; Published 13 March 2019

Academic Editor: Maurizio Volpe

Copyright © 2019 Rocio Vicentin et al.)is is an open access article distributed under the Creative Commons Attribution License,
which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.
[...]
dry organic matter under optimal conditions [8]. )erefore,
to make it more accessible and to enhance biomethane yield,
many pretreatment techniques have been assessed [9–11],

Hindawi
International Journal of Chemical Engineering
Volume 2019, Article ID 2621048, 11 pages
https://doi.org/10.1155/2019/2621048

mailto:rocio.vicentin@gmail.com
http://orcid.org/0000-0003-3116-019X
http://orcid.org/0000-0003-1972-3244
http://orcid.org/0000-0003-2597-1199
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.1155/2019/2621048


and among them, thermal hydrolytic pretreatment (TH) was
found to be efficient to treat WAS [12–20]. TH is performed
to breakdown solid structures of the cell walls (i.e., mostly
proteins and their subsequent solubilisation) to increase rate
and volume of biomethane yield [7, 21, 22].

Regarding the TH technology itself, different alternatives
have been extrapolated from laboratory or pilot scale to
industrial scale and are operative in different WWTPs; the
Cambi process is the configuration most adopted in com-
mercial processes; nevertheless, many other companies have
recently commercialized their own technologies and others
are under development to treat a wide variety of wastes [23].
Although it could improve the plant-wide performance, its
implementation increases the energy consumption of the
plant. )us, anaerobic codigestion is presented as an al-
ternative capable of overcoming such limitation. In addition
to sewage sludge, other organic fractions can also be
combined to enhance the biomethane production and
overcome substrates deficiencies. In this context, a mixture
of sewage sludge and OFMSW is an interesting approach to
obtain net benefits in waste management [4].

Most of the above process can be designed and modelled
by powerful informatics tools for mathematical simulation
that combined with adequate data, and advanced procedures
for optimization are indispensable for sustainable water and
wastewater infrastructure [24]. )ey also enable comparison
of process alternatives on a consistent basis to synthesize
conceptual knowledge and analyse interactively in a short
time and at low cost and risk. Between different methods to
model and simulate wastewater treatment plants in particular
and physicochemical and biological processes in general,
programming languages such as MATLAB®, PHYTHON®,FORTRAN®, etc., are used to develop complex models to
solve specific problems, while professional simulation soft-
ware was implemented for general understanding of diverse
systems of particular interest. Independently on what pro-
gramming language they use, they offer a user friendly in-
terface to make simulation more simple for a conceptual
framework, for instance, WEST®, BIOWIN®, AQUASIM®,EFOR®, GPS-X®, etc., are the most implemented for water-
related issues [25, 26]. Among them, GPS-X® is the most
advanced tool available in market for the mathematical
modelling, control, optimization, and management of
wastewater treatment plants; it offers a user-friendly, robust,
customizable, high-speed platform with, nutrient libraries,
calibrated models, and the most comprehensive suite of unit
processes [27]. Schütze et al. [24] made a comparative
evaluation of four commercially available treatment plant
simulation tools and concluded that out of the four programs
under investigation (BIOWIN®, ESP®, GPS-X®, and
STOAT®), GPS-X® was the one most closely meeting the
requirements defined by the water company. Apart from its
implementation in real-scale plants for optimization and
control purposes, it has been widely used as a tool for analysis
of the performance of wastewater treatment plants in a
number of published papers that demonstrate the potential
use of this software [27] to simulate nutrient removal pro-
cesses in WWTP [25, 28–30], as well as to simulate anaerobic
digestion [31–34]. However, for energetic and economic

considerations, a more generalized software called SuperPro®v.2.7 [35] was successfully implemented in a wide range of
industries such as biopharmaceutical [36, 37], cellulosic
ethanol [38], biodiesel [39], and bioenergy systems [40, 41];
thus, it was selected for energetic calculations of the scenarios
studied in the present work.

)e solid-waste facilities and WWTPs are operated in-
dependently in developed countries [42]. In contrast, this
situation either does not exist or low-cost waste management
was practised in developing countries. In both situations,
waste stabilisation requires reconsideration of their system
design from a sustainable point of view and to mitigate the
environmental impact of growing waste generation in urban
centres. In this respect, it is important to recall that urban
waste management is a complex system to handle with, and as
a consequence, an appropriate waste-to-energy system must
contemplate gradual transition. For that reason, OFMSW
integration was studied by adding 80% of the global pro-
duction as first step to reach energetically self-sufficiency.
)erefore, the objective of this present study was to assess the
electrical energy production by AD (PS, WAS, and THWAS)
and codigestion of sewage sludge with OFMSW. )is was
done to support energy consumption of the WWTP. In order
to implement this, GPS-X® and SuperPro® were used to
construct a theoretical framework for utilisation of urban
solid wastes as renewable by-products source in the near
future and to understand energy consumption in WWTPs.

2. Materials and Methods

Figure 1 shows a sketch of the WWTP with anaerobic,
anoxic, and oxic process to a 500,000 population equivalent
(PE, i.e., 1 PE� 0.2m3/d of wastewater). )e sludge pro-
duction during the wastewater treatment was obtained by
simulation of the water line. )e composition of typical
wastewater is shown in Table 1. For calculations, daily water
consumption of 0.25m3/PE with a rejection rate of 0.8 was
assumed [44].

)e sludge samples were obtained from simulation of the
water line (i.e., PS from primary settling and WAS from
biological process) including the effect of recycled water
from solid line. )ese results were used to design the solid
line of every scenario. Figure 2 shows the different scenarios
designed for the solid line of the WWTP and the energy
integration of the biogas generated by mesophilic AD (35°C)
at a hydraulic retention time of 20 days.

In scenario 1 (Figure 2(a)), the produced sludge in water
line was conditioned (i.e., thickening) to feed the AD.
According to the amounts generated in the water line
simulation, the feed was composed of PS (50%, g volatile
solids (VS)) and WAS (50%, g VS) with total solid content
(TS) of 6%. )is contributed to an organic loading rate
(i.e., added per reactor volume) of 2 kgVS/m3d.

In scenario 2 (Figure 2(b)), WAS subjected to TH. Since
the Cambi process is the configuration most adopted in
commercial processes [45], it was here taken into account for
calculations. Fdz-Polanco et al. [15] found the optimal
procedure implemented in two ways: (1) heating to relatively
high temperatures (170°C) for a moderate time (30min) and

2 International Journal of Chemical Engineering



(2) steam explosion (i.e., sudden pressurization (4–10 bar)
and depressurization) and this is in agreement with typical
ranges of temperature and pressures ranges published in
[46].

In this case, PS was thickened up to TS of 6–7% andWAS
with TS of 17% to perform TH calculations. THWAS was
diluted to reach a final composition of 50% PS (gVS) and
50% THWAS (g·VS) and fed to the digester at TS of 6%.

To make a gradual transition between digestion and
codigestion, in scenario 3 (Figure 2(c)), the scenario 1 was
combined with 80% of the total OFMSW produced by
500,000 PE in an urban centre (i.e., the PSWAS :OFMSW
ratio is 40 : 60 in VS terms) to evaluate codigestion. )e
amount was estimated based on a daily average production
of municipal solid waste of 1 kg/PE, which was composed of
50% of organic fractions in Argentina (i.e., 0.5 kg of MSW/
PE) [47]. However, a slightly higher daily production of
municipal solid waste can be found in developed countries
like Spain (i.e., >1.2 kg/PE) [48]. )e characterisation of the
OFMSW was obtained from Cano et al. [45]; calculations
were based on a pulped synthetic mixture of organic food
fractions in an appropriate proportion as their presence in
household waste. OFMSW was characterised by daily COD
of 75 g/PE with other following parameters: TS: 109.9 g/kg;

VS: 105.1 g/kg; COD: 150.0 g/kg; soluble COD: 91.8 g/kg;
TKN: 3.79 gN/kg; and TAN: 0.82 gN/kg [45].

2.1. Informatics Tools. All scenarios were constructed using
the simulation package GPS-X® v6.0.2 [49] and SuperPro
Designer® v.2.7 [35]. )e first one was implemented for
specific physical and biochemical processes from wastewater
treatment and the second one for energy considerations.
Both programs are windows based, and they have user
friendly interfaces that speak the language of process en-
gineers; they are available and have been used in the working
group during at least 7 years.

GPS-X® constitutes a modular multipurpose modelling
environment developed by Hydromantis in Canada [27]. It
has different libraries and within them diverse physico-
chemical and biological models for primary and secondary
clarification, aerobic and anaerobic biological treatment as
well as modules for hydraulic components (equalisation
basins, splitting devices, and pumps), chlorination, filtration,
and chemical phosphorus removal. In this case, CNPLib
library (carbon, nitrogen, and phosphorus library) was
implemented to simulate the liquid and solid line of the
WWTP at stationary state without modifying flow and
weather. Activated Sludge Model No. 2d (ASM2d) was the
biological model adopted for simulation of the liquid line,
and for the solid line, a simplified Anaerobic Digestion
Model No. 1 (ADM1), called MantisAD, was selected.

)e ASM2dmodel structure, default values, and all other
model aspects follow their developers [50]. )is model is an
extension of Activated Sludge Model No. 1 primarily to
handle biological phosphorus removal systems. For the
model matrix with the nomenclature used in the GPS-X
implementation can be consulted in reference [51].

On the other hand, the MantisAD model was imple-
mented to simplify the modelling of anaerobic digestion.
)is new model borrows much of its structure (and ap-
proach) from ADM1, but differs substantially from it in

Re
cy

cl
ed

 w
at

er

PS WAS 

Oxic
step

Anoxic
step

Anaerobic 
step

Primary
clarification

Secondary
clarification

Water line

Solid line

Conditioning-
thickening Stabilization Conditioning-

dewatering

Pulped
OFMSW

Influent Water
dischargePretreatment

Solid
discharge

Figure 1: Adopted configuration for water and solid line simulation.

Table 1: Characteristics of wastewater based on the Valladolid
WWTP (Spain) and [43].

Parameter Units Concentration
Flow rate m3/d 100,000
COD g/m3 430
BOD g/m3 250
TAN (NH4 +NH3) +TKN
(NH3 + organic N) g/m3 25 + 40

TP g/m3 10
Soluble orthophosphates g/m3 8
TSS g/m3 225
VSS g/m3 168

International Journal of Chemical Engineering 3



many ways [52]. Taking advantage of these similarities,
hydrolytic parameters were modified to consider different
substrates. Parameters for conventional mesophilic AD of
sewage sludge were provided by Batstone et al. [53]; for
THWAS, they were provided by Souza et al. [54]; and in the
case of codigestion of sewage sludge with OFMSW, it was
provided by Derbal et al. [55]. When available, parameters of
Valladolid WWTP were implemented, i.e., disintegration
and hydrolysis coefficients from the real plant were included.

Finally, SuperPro Designer is the most widely used
simulator by pharmaceutical, biotech, specialty chemical,
food, consumer product, mineral processing, and related
companies; it also handles water purification, wastewater
treatment, and air pollution control processes. More than
350 companies around the world have already included
SuperPro in their arsenal of everyday tools to design and
analyse their unit operations, and it is extremely versatile
and exhibits many of the desirable attributes required
for educational applications, thus is a popular teaching tool
used in more than 400 colleges and universities around the
world [56].

It can be considered narrow in focus because it allows the
user to analyse individual basic unit operations, yet has the
flexibility of combining these unit operations for a holistic
and integrated analysis of a complex treatment facility.
Different types of reaction kinetics and removal mechanisms
can be simulated, making it possible to study various process
configurations. Visual impact is provided primarily by flow

schematics produced by the user on a worksheet. )e
software allows for comprehensive documentation of results
that could be produced from a template of four categories:
stream report, economic evaluation report, environmental
impact assessment report, and input data report [57].

2.2. Energy Considerations. Energy consumption of the
whole plant was performed using SuperPro Designer®(v.2.7.). )e production of methane was obtained by sim-
ulation of three different scenarios (Figure 2). Methane was
burned in a combined heat and power system (CHP) for the
following objectives:

(i) Electrical energy (EE): to meet the energy demand
of the WWTP and/or to be sold to the natural grid,
providing net benefits.

(ii) Hot exhaust gases (EG) (typically over 400°C): EG
can be recovered in a boiler to produce steam for the
TH (i.e., scenario 2). In addition to this, it can be
used to dry the solid waste after digestion if it was
necessary.

(iii) Hot water (HW): HW can also be produced from
the EG. )us, it can be used for any low-
temperature heat requirement in the plant; for in-
stance, heating the digester or district heating.
)erefore, it is not considered for the energy cal-
culations in the study.

AD HW 

CHP

Boiler
WAS

PS

Dewatering

EG

EE

Digestate

CH4

Water

Steam
Thickening

Thickening

Recycled
water

(a)

TH

AD HW

CHP

Boiler

WAS

PS

Dewatering

EG

EE

Digestate

WaterSteam

CH4

THWAS

Thickening

Thickening Dilution

Recycled
water

(b)

AD
HW

CHP

Boiler

WAS

PS

Dewatering

EG

EE

Digestate

Water

Pulped
OFMSW

Thickening

Thickening

Recycled
water

Steam

CH4

(c)

Figure 2: )e solid line and energy integration of the biogas produced in (a) scenario 1, (b) scenario 2, and (c) scenario 3.

4 International Journal of Chemical Engineering



)e energy calculations were performed according to
Cano et al. [45], to determine energy balance during THwith
a steam explosion (i.e., thermal transfer efficiency of 90% in
boilers).

In the CHP, electrical efficiency and thermal efficiency
were set to 33% and 55% (25% EG and 30% HW) with an
overall efficiency of 88%, according to typical values of
commercial engines [45]. )e calorific value of methane was
set at 11 kWh/Nm3 [58]. Initially, all raw substrates and
water temperature were considered to be 20°C, and their
specific heat capacity was set equivalent to water (i.e., 4.18 kJ/
kg/K).

)e equation of specific heat was used to estimate the
HW consumption during mesophilic AD. For calculations,
initial and final water temperature at 20°C and 35°C, re-
spectively. )e mass to energy factor was obtained from
SuperPro database (9.9904 kcal/kg·HW).

Finally, according to ecoinvent database [59], a diesel
consumption of 0.0375 kg diesel/tkm using a freight lorry
was considered to estimate the transport of the OFMSW
from the municipal solid waste facility to the WWTP. )us,
the calculation wasmade considering a total daily distance of
20 km and a diesel density and lower calorific value of
880 kg/m3 and 10,000 kcal/kg, respectively [60].

2.2.1. Statistical Treatment. Total energy production of the
three different scenarios was used to determine if there are
differences between them and if those differences are sta-
tistical significative, Y1, Y2, and Y3 being the total thermal